



TEST REPORT

PRODUCT NAME: PROTEK FLOORING

COMMISSIONED BY: PTK – WALL PANEL 20240218

COMMISSIONED ADDRESS: /



Audit



Inspect



Test

REPORT NO.: IFL24-0146-1140

TEST REPORT

APPLICANT	PROTEK FLOORING LTD.	DATE OF SAMPLE	2024-2-18
TRADE MARK	PROTEK FLOORING	MANUFACTURER /SUPPLIER	/
TEST(S) REQUESTED	SELECTED TEST(S) AS REQUESTED BY THE APPLICANT	SAMPLE SENT BY	/
PRODUCT NAME	PROTEK FLOORING	PRODUCT MODEL /TYPE	SPC WALL PANEL
GRADE	/	SURFACE EFFECT	CDM1187H-05, TILE 2 FINISH
QUANTITY OF SAMPLE	ONE SET	SPECIFICATION	2800 x 600 x 4.0/0.50 mm
DATE/LOT NO.	/		
THE ABOVE INFORMATION IS PROVIDED BY CLIENT			
TESTING PERIOD	2024-2-19 ~ 2024-2-20	REPORT DATE:	2024-2-21
SAMPLE STATUS	SEE THE PICTURE		
CONCLUSION	ACCORDING TO THE TESTING STANDARD, CASTOR CHAIR TEST HAS PASSED.		
REMARK	<ol style="list-style-type: none"> TEST SAMPLE AND ORIGINAL PRODUCT INFORMATION WAS PROVIDED BY THE APPLICANT. THIS REPORT IS ONLY RESPONSIBLE FOR THE COMPLIANCE OF THE DATA RESULTS OF THE TESTED ITEMS IN THE INCOMING SAMPLE. THIS REPORT IS FOR CLIENT QUALITY CONTROL ONLY. 		



APPROVED BY: (AUTHORISED OFFICER)

王亚男 Grace Wang

INSPECTED BY:

赵纯新 Eva Zhao

COMPILED BY:

闫晓媛 Kayla Yan

This report is for client quality control only; This report is only responsible for the compliance of the data results of the tested items in the incoming samples. Only original report is valid. Report is invalid if a) without official stamp, b) without Tested/Inspected/Approved signature, c) page(s) are missing d) content has been altered by any party.

Address: 2nd floor, # 12 Anshan Street, Development Zone, Dalian, Liaoning Province, China. 116600. | T: 0411-88536014 | F: 0411-88536013 | E: labstaff@iflooringlabs.com



Audit



Inspect



Test

REPORT NO.: IFL24-0146-1140

TEST REPORT (ATTACHED SHEET)

TESTING ITEM	TESTING STANDARD	LIMITATION	TESTING RESULT	RESULT OF EVALUATION
CASTOR CHAIR TEST	REFER TO: ISO 10582:2017(E), ISO 4918:2016/AMD 1:2018(E)	AFTER 25000 CYCLES, NO DELAMINATION SHALL OCCUR. NO DISTURBANCE TO THE SURFACE OTHER THAN A SLIGHT CHANGE IN APPEARANCE	AFTER 25000 CYCLES, NO SURFACE DAMAGE: NO DETACHMENT OF LAYERS; NO OPENING OF JOINTS; NO CRAZING; (REMARK: AFTER 25000 CYCLES, AFTER SAMPLE SEPARATION. THE TENSILE HAVE CRACK. SINCE THERE IS NO TENSILE ON ONE END OF THE SAMPLE, ADHESIVE TAPE IS USED TO FIX IT)	PASSED
REMARK	/			

This report is for client quality control only; This report is only responsible for the compliance of the data results of the tested items in the incoming samples. Only original report is valid. Report is invalid if a) without official stamp, b) without Tested/Inspected/Approved signature, c) page(s) are missing d) content has been altered by any party.

Address: 2nd floor, # 12 Anshan Street, Development Zone, Dalian, Liaoning Province, China. 116600. | T: 0411-88536014 | F: 0411-88536013 | E: labstaff@iflooringlabs.com



Audit



Inspect



Test

REPORT NO.: IFL24-0146-1140

PICTURE



----- END -----

This report is for client quality control only; This report is only responsible for the compliance of the data results of the tested items in the incoming samples. Only original report is valid. Report is invalid if a) without official stamp, b) without Tested/Inspected/Approved signature, c) page(s) are missing d) content has been altered by any party.

Address: 2nd floor, # 12 Anshan Street, Development Zone, Dalian, Liaoning Province, China. 116600. | T: 0411-88536014 | F: 0411-88536013 | E: labstaff@iflooringlabs.com